
 

 

 
 
 

 





 

31222428 830P 3 

 
 

 



 

4 830P 31222428 

 
 

 



 

31222428 830P 5 

 
 





 

TABLE OF CONTENTS 

31222428 830P 7 

SECTION 1 - 830P SN P900000001 - P900004870 ............................................................................................................................ 9 

FIGURE 1-1. FRAME INSTALLATION ........................................................................................................................................... 10 

FIGURE 1-2. ARM INSTALLATION ................................................................................................................................................ 12 

FIGURE 1-3. PLATFORM INSTALLATION .................................................................................................................................... 14 

FIGURE 1-4. ELECTRICAL INSTALLATION ................................................................................................................................. 16 

FIGURE 1-5. HYDRAULICS INSTALLATION ................................................................................................................................ 18 

FIGURE 1-6. GROUND CONTROLS INSTALLTION ..................................................................................................................... 20 

FIGURE 1-7. DECAL INSTALLATION (ANSI SPECS) ................................................................................................................... 22 

FIGURE 1-8. DECAL INSTALLATION (CSA SPECS) .................................................................................................................... 24 

FIGURE 1-9. DECAL INSTALLATION (BRAZIL SPECS) ............................................................................................................... 26 

FIGURE 1-10. DECAL INSTALLATION (LATIN AMERICAN SPECS) ........................................................................................... 28 

FIGURE 1-11. RECOMMENDED SERVICE PARTS STOCK ........................................................................................................ 30 

FIGURE 1-12. SPECIAL OPTIONS/ACCESSORIES/KITS ............................................................................................................ 32 

SECTION 2 - 830P SN P900005119 - P900013863 .......................................................................................................................... 33 

FIGURE 2-1. FRAME INSTALLATION ........................................................................................................................................... 34 

FIGURE 2-2. ARM INSTALLATION ................................................................................................................................................ 36 

FIGURE 2-3. PLATFORM INSTALLATION .................................................................................................................................... 38 

FIGURE 2-4. ELECTRICAL INSTALLATION ................................................................................................................................. 40 

FIGURE 2-5. HYDRAULICS INSTALLATION ................................................................................................................................ 42 

FIGURE 2-6. GROUND CONTROLS INSTALLATION ................................................................................................................... 44 

FIGURE 2-7. STOCK PICKER TRAY INSTALLATION .................................................................................................................. 46 

FIGURE 2-8. DECALS INSTALLATION (ANSI SPECS) ................................................................................................................ 48 

FIGURE 2-9. DECALS INSTALLATION (BRAZIL SPECS) ............................................................................................................ 50 

FIGURE 2-10. DECALS INSTALLATION (CSA SPECS) ............................................................................................................... 52 

FIGURE 2-11. DECALS INSTALLATION (LATIN AMERICAN SPECS) ......................................................................................... 54 

FIGURE 2-12. RECOMMENDED SERVICE PARTS STOCK ........................................................................................................ 56 

FIGURE 2-13. SPECIAL OPTIONS/ACCESSORIES/KITS ............................................................................................................ 58 

SECTION 3 - 830P SN P900013864 - P900020774 .......................................................................................................................... 59 

FIGURE 3-1. FRAME INSTALLATION ........................................................................................................................................... 60 

FIGURE 3-2. ARM INSTALLATION ................................................................................................................................................ 62 

FIGURE 3-3. PLATFORM INSTALLATION .................................................................................................................................... 64 

FIGURE 3-4. ELECTRICAL INSTALLATION ................................................................................................................................. 66 

FIGURE 3-5. HYDRAULICS INSTALLATION ................................................................................................................................ 68 

FIGURE 3-6. GROUND CONTROLS INSTALLATION ................................................................................................................... 70 

FIGURE 3-7. STOCK PICKER TRAY INSTALLATION .................................................................................................................. 72 

FIGURE 3-8. DECALS INSTALLATION (ANSI SPECS) ................................................................................................................ 74 

FIGURE 3-9. DECALS INSTALLATION (BRAZIL SPECS) ............................................................................................................ 76 

FIGURE 3-10. DECALS INSTALLATION (CSA SPECS) ............................................................................................................... 78 

FIGURE 3-11. DECALS INSTALLATION (LATIN AMERICAN SPECS) ......................................................................................... 80 

FIGURE 3-12. RECOMMENDED SERVICE PARTS STOCK ........................................................................................................ 82 

FIGURE 3-13. SPECIAL OPTIONS/ACCESSORIES/KITS ............................................................................................................ 84 

PART NUMBER INDEX ..................................................................................................................................................................... 85 





 

SECTION 1 - 830P SN P900000001 - P900004870 

31222428 830P 9 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

SECTION 1 - 830P SN P900000001 - P900004870 



 

SECTION 1 - 830P SN P900000001 - P900004870 

10 830P 31222428 

FIGURE 1-1. FRAME INSTALLATION 
 



 

SECTION 1 - 830P SN P900000001 - P900004870 

31222428 830P 11 

FIGURE 1-1. FRAME INSTALLATION 

 

ITEM PART NUMBER QTY DESCRIPTION REV 

102 1001264556 4 Bolt M6 x 35  

103 1001264557 6 Nut M6  

108 PTNM392C 2 Hardware Kit  

112 PTNM369 1 Cover, Spine End  

114 1001265108 2 Circlip  

118 1001265112 8 Washer M6  

119 1001265113 8 Washer M8  

121 1001265115 2 Washer M10  

122 1001265116 3 Washer M10  

124 1001265118 2 Washer 3/4  

125 1001265119 2 Bolt M6 x 10  

127 1001265122 2 Bolt M10 x 20  

131 1001265127 2 Bolt M6 x 20  

132 1001265128 4 Bolt M6 x 25  

139 1001265135 4 Nut M8  

140 1001265136 1 Nut M10  

141 1001265137 2 Nut M12  

142 1001265138 2 Nut M12  

145 1001265141 2 Bolt M8 x 70  

148 1001265147 2 Nut 3/4  

149 1001265148 1 Bar, Threaded M12  

154 1001265203 2 Bolt M8 x 25  

175 1001265946 1 Cover, Spine Bottom  

176 1001265947 1 Gasket, Spine Bottom Cover  

180 1001265952 1 Cable, Earthing  

184 1001265959 1 Bolt M10 x 25  

211 PTM1022 2 Castor - Swivel  

212 PTM103 2 Castor - Fixed  

213 PTM106 1 Level  

214 PTM107 2 Knob  

216 PTM126 4 Pad, Rest  

217 PTM163 2 Insert, Chassis  

223 PTNM302 2 Wheel, Buffer  

225 PTNM320JO 1 Lid, Chassis  

226 PTNM321JO 1 Tube, Guide  

229 PTNM332 2 Cap, End  

233 PTNM344 2 Bracket, Autobrake  

234 PTNM345 1 Gasket, Spine End Cover  

252 PTNM380 1 Roller, Brake  

253 PTNM385JO 2 Arm, Axle  



 

SECTION 1 - 830P SN P900000001 - P900004870 

12 830P 31222428 

FIGURE 1-2. ARM INSTALLATION 
 



 

SECTION 1 - 830P SN P900000001 - P900004870 

31222428 830P 13 

FIGURE 1-2. ARM INSTALLATION 

 

ITEM PART NUMBER QTY DESCRIPTION REV 

101 1001264555 2 Washer M6  

104 1001264558 2 Washer M8  

105 1001264559 2 Circlip  

116 1001265110 2 Washer M5  

118 1001265112 2 Washer M6  

120 1001265114 8 Washer M8  

125 1001265119 4 Bolt M6 x 10  

126 1001265121 2 Bolt M8 x 30  

129 1001265125 2 Bolt M5 x 16  

134 1001265130 2 Bolt M5 x 100  

136 1001265132 1 Bolt M12 x 25  

138 1001265134 4 Nut M5  

147 PTNM391 12 Nut M24  

150 1001265149 4 Rivet  

153 1001265202 8 Bolt M8 x 20  

155 1001265205 4 Bolt M12 x 20  

159 PTNM358 2 Pad, Wear  

171 PTNM329JC 1 Mast, Outer  

197 See Note NSS Specification Plate  

198 See Note NSS Specification Plate  

200 PELM405 1 Tray, Tool  

222 PTNM300 1 Spacer, Mast Cap  

228 PTNM330 4 Spacer  

235 PTNM348JC 1 Cap, Mast  

236 PTNM349JC 1 Mast, Middle  

237 PTNM356 8 Roller, Mast  

238 PTNM357 1 Axle  

239 PTNM358 2 Pad, Wear  

240 PTNM359 1 Axle  

241 PTNM360 2 Spring  

242 PTNM361 1 Axle  

243 PTNM363A 1 Brush  

244 PTNM363B 1 Brush  

245 PTNM364 1 Roller, Outer Mast  

246 PTNM365AJC 1 Cover, Roller  

247 PTNM365BJC 1 Cover, Roller  

248 PTNM366 1 Axle  

249 PTNM367 1 Roller, Mid Mast  

250 PTNM370 1 Spacer  

251 PTNM371 1 Spacer  

254 PTNM389 8 Insert, Wear Screw  

255 PTNM390 4 Screw, Plastic Wear  

256 PTNM390SS 8 Screw, Stainless Steel Wear  

257 PTNM393 1 Strip, Wear  

258 PTNM394 1 Strip, Wear  



 

SECTION 1 - 830P SN P900000001 - P900004870 

14 830P 31222428 

FIGURE 1-3. PLATFORM INSTALLATION 
 



 

SECTION 1 - 830P SN P900000001 - P900004870 

31222428 830P 15 

FIGURE 1-3. PLATFORM INSTALLATION 

 

ITEM PART NUMBER QTY DESCRIPTION REV 

103 1001264557 6 Nut M6  

104 1001264558 1 Washer M8  

106 1001264707 4 Bolt M6 x 20  

107 1001265092 2 Cap, Spring  

111 PTNM352 1 Spring, Gate  

116 1001265110 2 Washer M5  

117 1001265111 4 Washer M5  

118 1001265112 14 Washer M6  

119 1001265113 2 Washer M8  

121 1001265115 7 Washer M10  

123 1001265117 2 Washer M16  

129 1001265125 4 Bolt M5 x 16  

131 1001265127 2 Bolt M6 x 20  

133 1001265129 2 Bolt M16 x 75  

138 1001265134 2 Nut M5  

139 1001265135 2 Nut M8  

140 1001265136 4 Nut M10  

143 1001265139 2 Nut M16  

146 1001265144 1 Bolt M10 x 220  

150 1001265149 6 Rivet  

157 1001265233 1 Bolt M8 x 30  

162 PTNM305 2 Pivot, Platform  

173 PTNM350JO 1 Platform  

174 PTNM355 1 Tray, Platform  

177 PTNM351JO 1 Gate, Platform  

186 1001265961 2 Bolt M10 x 20  

187 1001265962 1 Bolt M10 x 40  

201 PELM430 2 Cover, Hinge  

224 PTM133 2 Latch, Platform  

227 PTNM323 2 Cap, End  

230 PTNM340 1 Strut  

231 PTNM342 1 Document Holder  

232 PTNM343 1 Plate, Platform Label  



 

SECTION 1 - 830P SN P900000001 - P900004870 

16 830P 31222428 

FIGURE 1-4. ELECTRICAL INSTALLATION 
 



 

SECTION 1 - 830P SN P900000001 - P900004870 

31222428 830P 17 

FIGURE 1-4. ELECTRICAL INSTALLATION 

 

ITEM PART NUMBER QTY DESCRIPTION REV 

103 1001264557 3 Nut M6  

109 1001265094 1 Cover, Charger Lead Hole  

110 1001265097 4 Tube, Charger Support  

116 1001265110 3 Washer M5  

117 1001265111 4 Washer M5  

118 1001265112 5 Washer M6  

128 1001265123 4 Bolt M4 x 55  

129 1001265125 4 Bolt M5 x 16  

130 1001265126 3 Bolt M6 x 16  

138 1001265134 8 Nut M5  

144 1001265140 2 Nut 5/16  

151 1001265150 1 Ring Connector  

156 1001265232 1 Decal, Emergency Stop  

158 1001265235 1 Tie Strap  

163 PTNE205 1 Battery Cable Kit  

170 PTNE200 1 Switch, Emergency Stop  

188 1001265963 4 Washer M4  

193 PTNH252 1 Solenoid  

202 1001220257 1 Charger, Battery - 110V  

203 PTE001 1 Charger, Battery - 230V  

204 1001220252 1 Battery - Standard  

210 PTE215 1 Siren, Power Pack  

215 PTNM341 1 Key, Replacement  

218 PTM172 1 Clip  

219 PTNE213 1 Cover, Battery Terminal - Blue/Black  

220 PTNE214 1 Cover, Battery Terminal - Red  

259 1001220253 1 Battery - AGM  

260 PTE002AGM 1 Battery  

261 1001269772 1 Battery - AGM Platinum  



 

SECTION 1 - 830P SN P900000001 - P900004870 

18 830P 31222428 

FIGURE 1-5. HYDRAULICS INSTALLATION 
 



 

SECTION 1 - 830P SN P900000001 - P900004870 

31222428 830P 19 

FIGURE 1-5. HYDRAULICS INSTALLATION 

 

ITEM PART NUMBER QTY DESCRIPTION REV 

102 1001264556 4 Bolt M6 x 35  

135 1001265131 2 Bolt M10 x 20  

168 PTNH276C 1 Cylinder  

178 PTNH260 1 Pipe, Hydraulic  

179 PTNH251 1 Power Pack  

185 1001265960 4 Bolt M8 x 45  

191 1001266745 1 O-Ring  

192 1001266747 2 O-Ring  

195 PTNH255 1 Valve, Powerpack Solenoid  

196 PTNH256 1 Valve, Emergency Lowering Cartridge  

221 PTNH277 1 Kit, Seal  



 

SECTION 1 - 830P SN P900000001 - P900004870 

20 830P 31222428 

FIGURE 1-6. GROUND CONTROLS INSTALLTION 
 



 

SECTION 1 - 830P SN P900000001 - P900004870 

31222428 830P 21 

FIGURE 1-6. GROUND CONTROLS INSTALLTION 

 

ITEM PART NUMBER QTY DESCRIPTION REV 

103 1001264557 1 Nut M6  

118 1001265112 1 Washer M6  

130 1001265126 1 Bolt M6 x 16  

167 1001265913 1 Clip  

182 PTNE211 1 Controls, Platform  

206 PTNE202 1 Button, Platform Raise  

207 PTNE202 1 Button, Platform Lower  

208 PTNE204 1 Switch, Emergency Stop  



 

SECTION 1 - 830P SN P900000001 - P900004870 

22 830P 31222428 

FIGURE 1-7. DECAL INSTALLATION (ANSI SPECS) 
 



 

SECTION 1 - 830P SN P900000001 - P900004870 

31222428 830P 23 

FIGURE 1-7. DECAL INSTALLATION (ANSI SPECS) 
 

ITEM PART NUMBER QTY DESCRIPTION REV 

 1001214198 Ref DECAL INSTALLATION (ENGLISH) C 

1 1701509 1 Decal - Manual  

2 1703817 2 Decal - Fork Lift  

3 1703781 1 Decal - Electrocution  

4 1702391 1 Decal - Hand Crushing  

5 1703813 2 Decal - Explosion  

6 1703786 2 Decal - Crushing  

7 1001213587 4 Decal - Wheel load  

8 1001213208 2 Decal - Caster Lock  

9 1001213490 1 Decal - Operator Controller  

10 1001213488 1 Decal - Capacity  

11 1001213946 1 Decal - Warning  

12 1001213442 4 Decal - Lifting/Tie Down  

13 1001213551 2 Decal - 830P  

14 1001214107 2 Decal - JLG  

15 1001214109 1 Decal - JLG  

16 1001213582 1 Decal - Lanyard  

17 3251243 1 Decal - 120v-60Hz  

18 1001214251 1 Decal - Emergency Lowering  

19 See Note NSS Nameplate - Manufacturers Serial Number (Note: Not Available for 
Purchase) 

 

20 1703789 1 Decal - Level Indicator  

21 3820001 4 Rivet  

22 1706351 1 Decal - CSA  

23 1001231801 1 Decal - Warning Prop 65 (SN P900003693 through P900004870)  



 

SECTION 1 - 830P SN P900000001 - P900004870 

24 830P 31222428 

FIGURE 1-8. DECAL INSTALLATION (CSA SPECS) 
 



 

SECTION 1 - 830P SN P900000001 - P900004870 

31222428 830P 25 

FIGURE 1-8. DECAL INSTALLATION (CSA SPECS) 
 

ITEM PART NUMBER QTY DESCRIPTION REV 

 1001215008 Ref DECAL INSTALLATION (FRENCH/ENGLISH) A 

1 1701509 1 Decal - Manual  

2 1703817 2 Decal - Fork Lift  

3 1704795 1 Decal - Electrocution  

4 1001215113 1 Decal - Hand Crushing  

5 1001215217 2 Decal - Explosion  

6 1704039 2 Decal - Crushing  

7 1001213587 4 Decal - Wheel Load  

8 1001213208 2 Decal - Caster Lock  

9 1001213490 1 Decal - Operator Controller  

10 1001213488 1 Decal - Capacity  

11 1001215006 1 Decal - Warning  

12 1001213442 4 Decal - Tie Down/Lift  

13 1001213551 2 Decal - Logo  

14 1001214107 2 Decal - JLG  

15 1001214109 1 Decal - JLG  

16 1001215009 1 Decal - Lanyard  

17 3251243 1 Decal - Decal 120V-60Hz  

18 1001215004 1 Decal - Emergency Lowering  

19 See Note NSS Nameplate - Manufacturers Serial Number (Note: Not Available for 
Purchase) 

 

20 1704041 1 Decal - Level Indicator  

21 3820001 4 Rivet  

22 1706351 1 Decal - CSA  



 

SECTION 1 - 830P SN P900000001 - P900004870 

26 830P 31222428 

FIGURE 1-9. DECAL INSTALLATION (BRAZIL SPECS) 
 



 

SECTION 1 - 830P SN P900000001 - P900004870 

31222428 830P 27 

FIGURE 1-9. DECAL INSTALLATION (BRAZIL SPECS) 
 

ITEM PART NUMBER QTY DESCRIPTION REV 

 1001241789 Ref DECAL INSTALLATION (PORTUGUESE/SPANISH) A 

1 1701509 1 Decal - Manual  

2 1703817 2 Decal - Fork Lift  

3 1704021 1 Decal - Electrocution  

4 1001241805 1 Decal - Hand Crushing  

5 1001241806 2 Decal - Explosion  

6 1704024 2 Decal - Crushing  

7 1001213587 4 Decal - Wheel Load  

8 1001213208 2 Decal - Caster Lock  

9 1001213490 1 Decal - Operator Controller  

10 1001213488 1 Decal - Capacity  

11 1001241807 1 Decal - Warning  

12 1001213442 4 Decal - Tie Down/Lift  

13 1001213551 2 Decal - Logo  

14 1001214107 2 Decal - JLG  

15 1001214109 1 Decal - JLG  

16 1001241802 1 Decal - Lanyard  

17 3251243 1 Decal - Decal 120V-60Hz  

18 1001241808 1 Decal - Emergency Lowering  

19 See Note NSS Nameplate - Manufacturers Serial Number (Note: Not Available for 
Purchase) 

 

20 1704026 1 Decal - Level Indicator  

21 3820001 4 Rivet  



 

SECTION 1 - 830P SN P900000001 - P900004870 

28 830P 31222428 

FIGURE 1-10. DECAL INSTALLATION (LATIN AMERICAN SPECS) 
 



 

SECTION 1 - 830P SN P900000001 - P900004870 

31222428 830P 29 

FIGURE 1-10. DECAL INSTALLATION (LATIN AMERICAN SPECS) 

 

ITEM PART NUMBER QTY DESCRIPTION REV 

 1001241788 Ref DECAL INSTALLATION (SPANISH/ENGLISH) A 

1 1701509 1 Decal - Manual  

2 1703817 2 Decal - Fork Lift  

3 1704029 1 Decal - Electrocution  

4 1001241795 1 Decal - Hand Crushing  

5 1001241797 2 Decal - Explosion  

6 1704032 2 Decal - Crushing  

7 1001213587 4 Decal - Wheel Load  

8 1001213208 2 Decal - Caster Lock  

9 1001213490 1 Decal - Operator Controller  

10 1001213488 1 Decal - Capacity  

11 1001241798 1 Decal - Warning  

12 1001213442 4 Decal - Tie Down/Lift  

13 1001213551 2 Decal - Logo  

14 1001214107 2 Decal - JLG  

15 1001214109 1 Decal - JLG  

16 1001241792 1 Decal - Lanyard  

17 3251243 1 Decal - Decal 120V-60Hz  

18 1001241799 1 Decal - Emergency Lowering  

19 See Note NSS Nameplate - Manufacturers Serial Number (Note: Not Available for 
Purchase) 

 

20 1704034 1 Decal - Level Indicator  

21 3820001 4 Rivet  



 

SECTION 1 - 830P SN P900000001 - P900004870 

30 830P 31222428 

FIGURE 1-11. RECOMMENDED SERVICE PARTS STOCK 
 
 

ITEM PART NUMBER QTY DESCRIPTION REV 

  Ref Note: The following list will service one machine (built to current 
production per date on the front cover) with emergency repair parts 
which can be installed in the field. Parts from the list should be 
replaced when inventory is depleted to keep service parts stock 
supplied. For further information, contact your JLG dealer or the JLG 
Industries Parts Department. 

 

 1001265939 2 Fuse, 10Amp (Chassis Electrical)  

 PTM112 1 Key, Replacement (Ground Controls)  

 PPE612 1 Solenoid (Chassis Electrical)  

 1001265940 1 Switch, Emergency Stop (Chassis Electrical)  

 PTE003 1 Switch, Emergency Stop (Ground and Platform Controls)  

 PTE005 1 Switch, Key (Ground Controls)  

 PTE006 1 Switch, Push Button (Ground and Platform Controls)  

 PTE007 1 Switch, Push Button (Ground and Platform Controls)  

 1001266744 1 Switch, Push Button (Platform Controls)  





 

SECTION 1 - 830P SN P900000001 - P900004870 

32 830P 31222428 

FIGURE 1-12. SPECIAL OPTIONS/ACCESSORIES/KITS 
 
 

ITEM PART NUMBER QTY DESCRIPTION REV 

  Ref Note: This list is to accommodate machines ordered with special 
equipment. Options may not be applicable to all models. For more 
specific parts information contact JLG Parts Department 

 

  Ref MISCELLANEOUS SPECIAL OPTIONS/ACCESSORIES/KITS  

 1001256697 Ref Service Kits & Tools F 

 1001249640 Ref Static Strap Kit (Prior to SN P900013864)  

 1001302745 Ref Static Strap Kit (SN P900013864 to Present)  



 

SECTION 2 - 830P SN P900005119 - P900013863 

31222428 830P 33 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

SECTION 2 - 830P SN P900005119 - P900013863 



 

SECTION 2 - 830P SN P900005119 - P900013863 

34 830P 31222428 

FIGURE 2-1. FRAME INSTALLATION  
 



 

SECTION 2 - 830P SN P900005119 - P900013863 

31222428 830P 35 

FIGURE 2-1. FRAME INSTALLATION  
 

ITEM PART NUMBER QTY DESCRIPTION REV 

102 1001264556 4 Bolt M6 x 35  

103 1001264557 6 Nut M6  

108 1001265093 2 Guard, Hub  

112 1001265100 1 Cover, Spine End  

113 1001265107 2 Circlip  

114 1001265108 2 Circlip  

115 1001265109 8 Bolt 4 x 5/8  

118 1001265112 8 Washer M6  

119 1001265113 10 Washer M8  

121 1001265115 2 Washer M10  

122 1001265116 3 Washer M10  

124 1001265118 2 Washer 3/4  

125 1001265119 2 Bolt M6 x 10  

127 1001265122 2 Bolt M10 x 20  

131 1001265127 2 Bolt M6 x 20  

132 1001265128 4 Bolt M6 x 25  

139 1001265135 4 Nut M8  

140 1001265136 1 Nut M10  

141 1001265137 2 Nut M12  

142 1001265138 2 Nut M12  

145 1001265141 2 Bolt M8 x 70  

148 1001265147 2 Nut 3/4  

149 1001265148 1 Bar, Threaded M12  

154 1001265203 2 Bolt M8 x 25  

175 1001265946 1 Cover, Spine Bottom  

176 1001265947 1 Gasket, Spine Bottom Cover  

180 1001265952 1 Cable, Earthing  

184 1001265959 1 Bolt M10 x 25  

211 PTM1022 2 Castor - Swivel  

212 PTM103 2 Castor - Fixed  

213 PTM106 1 Level  

214 PTM107 2 Knob  

216 PTM126 4 Pad, Rest  

217 PTM163 2 Insert, Chassis  

223 PTNM302 2 Wheel, Buffer  

225 PTNM320 1 Lid, Chassis  

226 PTNM321 1 Tube, Guide  

229 PTNM332 2 Cap, End  

233 PTNM344 2 Bracket, Autobrake  

234 PTNM345 1 Gasket, Spine End Cover  

252 PTNM380 1 Roller, Brake  

253 PTNM385 2 Arm, Axle  



 

SECTION 2 - 830P SN P900005119 - P900013863 

36 830P 31222428 

FIGURE 2-2. ARM INSTALLATION  
 



 

SECTION 2 - 830P SN P900005119 - P900013863 

31222428 830P 37 

FIGURE 2-2. ARM INSTALLATION  
 

ITEM PART NUMBER QTY DESCRIPTION REV 

101 1001264555 2 Washer M6  

104 1001264558 2 Washer M8  

105 1001264559 2 Circlip  

116 1001265110 2 Washer M5  

118 1001265112 2 Washer M6  

120 1001265114 8 Washer M8  

125 1001265119 4 Bolt M6 x 10  

126 1001265121 2 Bolt M8 x 30  

129 1001265125 2 Bolt M5 x 16  

134 1001265130 2 Bolt M5 x 100  

136 1001265132 1 Bolt M12 x 25  

138 1001265134 4 Nut M5  

147 1001265146 12 Nut M24  

150 1001265149 4 Rivet  

153 1001265202 8 Bolt M8 x 20  

155 1001265205 4 Bolt M12 x 20  

159 1001265366 2 Pad, Wear  

171 1001265942 1 Mast, Outer  

197 See Note NSS Specification Plate  

198 See Note NSS Specification Plate  

200 PELM405 1 Tray, Tool  

222 PTNM300 1 Spacer, Mast Cap  

228 PTNM330 4 Spacer  

235 PTNM348 1 Cap, Mast  

236 PTNM349 1 Mast, Middle  

237 PTNM356 8 Roller, Mast  

238 PTNM3572 1 Axle  

239 PTNM358 2 Pad, Wear  

240 PTNM359 1 Axle  

241 PTNM360 2 Spring  

242 PTNM361 1 Axle  

243 PTNM363A 1 Brush  

244 PTNM363B 1 Brush  

245 PTNM364 1 Roller, Outer Mast  

246 PTNM365A 1 Cover, Roller  

247 PTNM365B 1 Cover, Roller  

248 PTNM366 1 Axle  

249 PTNM367 1 Roller, Mid Mast  

250 PTNM370 1 Spacer  

251 PTNM371 1 Spacer  

254 PTNM389 8 Insert, Wear Screw  

255 PTNM390 4 Screw, Plastic Wear  

256 PTNM390SS 8 Screw, Stainless Steel Wear  

257 PTNM393 1 Strip, Wear  

258 PTNM394 1 Strip, Wear  



 

SECTION 2 - 830P SN P900005119 - P900013863 

38 830P 31222428 

FIGURE 2-3. PLATFORM INSTALLATION 
 



 

SECTION 2 - 830P SN P900005119 - P900013863 

31222428 830P 39 

FIGURE 2-3. PLATFORM INSTALLATION 

 

ITEM PART NUMBER QTY DESCRIPTION REV 

103 1001264557 5 Nut M6  

104 1001264558 1 Washer M8  

106 1001264707 3 Bolt M6 x 20  

107 1001265092 4 Cap, Spring  

111 1001265099 2 Spring, Gate  

116 1001265110 2 Washer M5  

117 1001265111 4 Washer M5  

118 1001265112 11 Washer M6  

119 1001265113 2 Washer M8  

121 1001265115 14 Washer M10  

123 1001265117 2 Washer M16  

129 1001265125 4 Bolt M5 x 16  

131 1001265127 2 Bolt M6 x 20  

133 1001265129 2 Bolt M16 x 75  

138 1001265134 2 Nut M5  

139 1001265135 2 Nut M8  

140 1001265136 8 Nut M10  

143 1001265139 2 Nut M16  

146 1001265144 2 Bolt M10 x 220  

150 1001265149 6 Rivet  

157 1001265233 1 Bolt M8 x 30  

162 1001265748 2 Pivot, Platform  

173 1001265944 1 Platform  

174 1001265945 1 Tray, Platform  

177 1001265948 2 Gate, Platform  

186 1001265961 4 Bolt M10 x 20  

187 1001265962 2 Bolt M10 x 40  

201 PELM430 4 Cover, Hinge  

224 PTNM307 1 Latch, Platform  

227 PTNM323 2 Cap, End  

230 PTNM340 1 Strut  

231 PTNM342 1 Document Holder  

232 PTNM343 1 Plate, Platform Label  



 

SECTION 2 - 830P SN P900005119 - P900013863 

40 830P 31222428 

FIGURE 2-4. ELECTRICAL INSTALLATION  
 



 

SECTION 2 - 830P SN P900005119 - P900013863 

31222428 830P 41 

FIGURE 2-4. ELECTRICAL INSTALLATION  
 

ITEM PART NUMBER QTY DESCRIPTION REV 

103 1001264557 3 Nut M6  

109 1001265094 1 Cover, Charger Lead Hole  

110 1001265097 4 Tube, Charger Support  

116 1001265110 4 Washer M5  

117 1001265111 4 Washer M5  

118 1001265112 5 Washer M6  

128 1001265123 4 Bolt M4 x 55  

129 1001265125 4 Bolt M5 x 16  

130 1001265126 3 Bolt M6 x 16  

137 1001265133 4 Nut M4  

138 1001265134 4 Nut M5  

144 1001265140 2 Nut 5/16  

151 1001265150 1 Ring Connector  

156 1001265232 1 Decal, Emergency Stop  

158 1001265235 1 Tie Strap  

163 1001265909 1 Cable  

164 1001265910 1 Cable  

165 1001265911 1 Cable  

166 1001265912 1 Cable  

170 1001265940 1 Switch, Emergency Stop  

188 1001265963 4 Washer M4  

193 PPE612 1 Solenoid  

202 PTE0012 1 Charger, Battery - 110V  

203 PTE001E 1 Charger, Battery - 230V  

204 PTE002 1 Battery - Standard  

210 PTE215 1 Siren, Power Pack  

218 PTM172 1 Clip  

219 PTNE213 1 Cover, Battery Terminal - Blue/Black  

220 PTNE214 1 Cover, Battery Terminal - Red  

259 1001269772 1 Battery - AGM  



 

SECTION 2 - 830P SN P900005119 - P900013863 

42 830P 31222428 

FIGURE 2-5. HYDRAULICS INSTALLATION 
 



 

SECTION 2 - 830P SN P900005119 - P900013863 

31222428 830P 43 

FIGURE 2-5. HYDRAULICS INSTALLATION 

 

ITEM PART NUMBER QTY DESCRIPTION REV 

102 1001264556 4 Bolt M6 x 35  

135 1001265131 2 Bolt M10 x 20  

168 1001265915 1 Cylinder  

178 1001265949 1 Pipe, Hydraulic  

179 1001265950 1 Power Pack  

185 1001265960 4 Bolt M8 x 45  

191 1001266745 1 O-Ring  

192 1001266747 2 O-Ring  

195 1001266750 1 Valve, Powerpack Solenoid  

196 1001266751 1 Valve, Emergency Lowering Cartridge  

221 PTNH277 1 Kit, Seal  



 

SECTION 2 - 830P SN P900005119 - P900013863 

44 830P 31222428 

FIGURE 2-6. GROUND CONTROLS INSTALLATION 
 



 

SECTION 2 - 830P SN P900005119 - P900013863 

31222428 830P 45 

FIGURE 2-6. GROUND CONTROLS INSTALLATION 

 

ITEM PART NUMBER QTY DESCRIPTION REV 

103 1001264557 1 Nut M6  

117 1001265111 8 Washer M5  

118 1001265112 1 Washer M6  

130 1001265126 1 Bolt M6 x 16  

137 1001265133 8 Nut M4  

160 1001265644 2 Box, Ground/Platform Control  

161 1001265646 1 Meter, Hour  

167 1001265913 1 Clip  

182 1001265957 1 Controls, Platform  

183 1001265958 1 Controls, Ground  

189 1001265988 8 Bolt M4 x 16  

190 1001266744 1 Switch, Push Button  

205 PTE003 2 Switch, Emergency Stop  

206 PTE005 1 Switch, Key  

207 PTE006 2 Switch, Push Button  

208 PTE007 2 Switch, Push Button  

209 PTE021 1 Meter, Battery Condition  

215 PTM112 1 Key, Replacement  



 

SECTION 2 - 830P SN P900005119 - P900013863 

46 830P 31222428 

FIGURE 2-7. STOCK PICKER TRAY INSTALLATION 
 



 

SECTION 2 - 830P SN P900005119 - P900013863 

31222428 830P 47 

FIGURE 2-7. STOCK PICKER TRAY INSTALLATION 

 

ITEM PART NUMBER QTY DESCRIPTION REV 

 1001256698 Ref TOOL TRAY INSTALLATION B 

1 1001249314 1 Tool Tray  

2 1001264558 2 Washer M8  

3 1001265121 2 Bolt M8 x 30  



 

SECTION 2 - 830P SN P900005119 - P900013863 

48 830P 31222428 

FIGURE 2-8. DECALS INSTALLATION (ANSI SPECS) 
 



 

SECTION 2 - 830P SN P900005119 - P900013863 

31222428 830P 49 

FIGURE 2-8. DECALS INSTALLATION (ANSI SPECS) 
 

ITEM PART NUMBER QTY DESCRIPTION REV 

 1001251194 Ref DECAL 830P INSTALLATION C 

1 1701509 1 Decal - Manual  

2 1703817 2 Decal - Fork Lift  

3 1703781 1 Decal - Electrical Hazard  

4 1702391 1 Decal - Hand Crushing  

5 1703813 2 Decal - Warning Battery Ventilation  

6 1703786 2 Decal - Crushing Hazard  

7 1001213587 4 Decal - Wheel Load  

8 1001213208 2 Decal - Caster Lock Direction  

10 1001213488 1 Decal - Capacity  

11 1001251170 1 Decal - Warning  

12 1001213442 4 Decal - Lifting and Tie Down  

13 1001213551 2 Decal - Model 830P (SN P900004871 through P900006401, 
Excluding P900005535) 

 

14 1001214107 2 Decal - JLG (SN P900004871 through P900006401, Excluding 
P900005535) 

 

15 1001214109 1 Decal - JLG  

16 1001213582 1 Decal - Fall Restraint  

17 3251243 1 Nameplate  

18 1001260980 1 Decal - Emergency Lowering  

19 See Note NSS Nameplate - Manufacturers Serial Number (Note: Not Available for 
Purchase) 

 

20 1703789 1 Decal - Level Indicator  

21 3820001 4 Revet  

22 1001231801 1 Decal - Prop 65 Warning  

23 1001131270 1 Decal - Patent  

24 1001223055 1 Decal - Yearly Inspection  

25 1706832 2 Decal - Danger Electrocution  

26 1001265941 2 Decal - Model 830P by JLG (SN P900006592 to Present, 
Including P900005535) 

 



 

SECTION 2 - 830P SN P900005119 - P900013863 

50 830P 31222428 

FIGURE 2-9. DECALS INSTALLATION (BRAZIL SPECS) 
 



 

SECTION 2 - 830P SN P900005119 - P900013863 

31222428 830P 51 

FIGURE 2-9. DECALS INSTALLATION (BRAZIL SPECS) 
 

ITEM PART NUMBER QTY DESCRIPTION REV 

 1001251197 Ref DECAL INSTALLATION - 830P C 

1 1701509 1 Decal - Manual  

2 1703817 2 Decal - Fork Lift  

3 1704021 1 Decal - Electrical Hazard  

4 1001241805 1 Decal - Hand Crushing  

5 1001241806 2 Decal - Explosion  

6 1704024 2 Decal - Crushing Hazard  

7 1001213587 4 Decal - Wheel Load  

8 1001213208 2 Decal - Caster Lock Direction  

10 1001213488 1 Decal - Capacity  

11 1001251173 1 Decal - Warning  

12 1001213442 4 Decal - Lifting and Tie Down  

13 1001213551 2 Decal - Model 830P (SN P900004871 through P900006401, 
Excluding P900005535) 

 

14 1001214107 2 Decal - JLG (SN P900004871 through P900006401, Excluding 
P900005535) 

 

15 1001214109 1 Decal - JLG  

16 1001241802 1 Decal - Lanyard Attachment  

17 3251243 1 Nameplate  

18 1001260983 1 Decal - Emergency Lowering  

19 See Note NSS Nameplate - Manufacturers Serial Number (Note: Not Available for 
Purchase) 

 

20 1704026 1 Decal - Level Indicator  

21 3820001 4 Revet  

22 1001131270 1 Decal - Patent  

23 1001245185 1 Decal - Yearly Inspection  

24 1706833 2 Decal - Danger Electrocution  

25 1001265941 2 Decal - Model 830P by JLG (SN P900006592 to Present, 
Including P900005535) 

 



 

SECTION 2 - 830P SN P900005119 - P900013863 

52 830P 31222428 

FIGURE 2-10. DECALS INSTALLATION (CSA SPECS) 
 



 

SECTION 2 - 830P SN P900005119 - P900013863 

31222428 830P 53 

FIGURE 2-10. DECALS INSTALLATION (CSA SPECS) 
 

ITEM PART NUMBER QTY DESCRIPTION REV 

 1001251195 Ref DECAL INSTALLATION - 830P C 

1 1701509 1 Decal - Manual  

2 1703817 2 Decal - Fork Lift  

3 1704795 1 Decal - Electrical Hazard  

4 1001215113 1 Decal - Warning Hand Crushing  

5 1001215217 2 Decal - Warning Explosion Fire  

6 1704039 2 Decal - Crushing Hazard  

7 1001213587 4 Decal - Wheel Load  

8 1001213208 2 Decal - Caster Lock Direction  

10 1001213488 1 Decal - Capacity  

11 1001251171 1 Decal - Warning  

12 1001213442 4 Decal - Lifting and Tie Down  

13 1001213551 2 Decal - Model 830P (SN P900004871 through P900006401, 
Excluding P900005535) 

 

14 1001214107 2 Decal - JLG (SN P900004871 through P900006401, Excluding 
P900005535) 

 

15 1001214109 1 Decal - JLG  

16 1001215009 1 Decal - Fall Restraint  

17 3251243 1 Nameplate  

18 1001260981 1 Decal - Emergency Lowering  

19 See Note NSS Nameplate - Manufacturers Serial Number (Note: Not Available for 
Purchase) 

 

20 1704041 1 Decal - Level Indicator  

21 3820001 4 Revet  

22 1706351 1 Decal - CSA  

23 1001131270 1 Decal - Patent  

24 1001245181 1 Decal - Yearly Inspection  

25 1001256551 2 Decal - Danger Electrocution  

26 1001265941 2 Decal - Model 830P by JLG (SN P900006592 to Present, 
Including P900005535) 

 



 

SECTION 2 - 830P SN P900005119 - P900013863 

54 830P 31222428 

FIGURE 2-11. DECALS INSTALLATION (LATIN AMERICAN SPECS) 
 



 

SECTION 2 - 830P SN P900005119 - P900013863 

31222428 830P 55 

FIGURE 2-11. DECALS INSTALLATION (LATIN AMERICAN SPECS) 
 

ITEM PART NUMBER QTY DESCRIPTION REV 

 1001251196 Ref DECAL INSTALLATION - 830P C 

1 1701509 1 Decal - Manual  

2 1703817 2 Decal - Fork Lift  

3 1704029 1 Decal - Electrical Hazard  

4 1001241795 1 Decal - Hand Crushing  

5 1001241797 2 Decal - Explosion  

6 1704032 2 Decal - Crushing Hazard  

7 1001213587 4 Decal - Wheel Load  

8 1001213208 2 Decal - Caster Lock Direction  

10 1001213488 1 Decal - Capacity  

11 1001251172 1 Decal - Warning  

12 1001213442 4 Decal - Lifting and Tie Down  

13 1001213551 2 Decal - Model 830P (SN P900004871 through P900006401, 
Excluding P900005535) 

 

14 1001214107 2 Decal - JLG (SN P900004871 through P900006401, Excluding 
P900005535) 

 

15 1001214109 1 Decal - JLG  

16 1001241792 1 Decal - Lanyard Attachment  

17 3251243 1 Nameplate  

18 1001260982 1 Decal - Emergency Lowering  

19 See Note NSS Nameplate - Manufacturers Serial Number (Note: Not Available for 
Purchase) 

 

20 1704034 1 Decal - Level Indicator  

21 3820001 4 Revet  

22 1001131270 1 Decal - Patent  

23 1001245183 1 Decal - Yearly Inspection  

24 1001256552 2 Decal - Danger Electrical  

25 1001265941 2 Decal - Model 830P by JLG (SN P900006592 to Present, 
Including P900005535) 

 



 

SECTION 2 - 830P SN P900005119 - P900013863 

56 830P 31222428 

FIGURE 2-12. RECOMMENDED SERVICE PARTS STOCK 
 
 

ITEM PART NUMBER QTY DESCRIPTION REV 

  Ref Note: The following list will service one machine (built to current 
production per date on the front cover) with emergency repair parts 
which can be installed in the field. Parts from the list should be 
replaced when inventory is depleted to keep service parts stock 
supplied. For further information, contact your JLG dealer or the JLG 
Industries Parts Department. 

 

 1001265939 2 Fuse, 10Amp (Chassis Electrical)  

 PTM112 1 Key, Replacement (Ground Controls)  

 PPE612 1 Solenoid (Chassis Electrical)  

 1001265940 1 Switch, Emergency Stop (Chassis Electrical)  

 PTE003 1 Switch, Emergency Stop (Ground and Platform Controls)  

 PTE005 1 Switch, Key (Ground Controls)  

 PTE006 1 Switch, Push Button (Ground and Platform Controls)  

 PTE007 1 Switch, Push Button (Ground and Platform Controls)  

 1001266744 1 Switch, Push Button (Platform Controls)  





 

SECTION 2 - 830P SN P900005119 - P900013863 

58 830P 31222428 

FIGURE 2-13. SPECIAL OPTIONS/ACCESSORIES/KITS 
 
 

ITEM PART NUMBER QTY DESCRIPTION REV 

  Ref Note: This list is to accommodate machines ordered with special 
equipment. Options may not be applicable to all models. For more 
specific parts information contact JLG Parts Department 

 

  Ref MISCELLANEOUS SPECIAL OPTIONS/ACCESSORIES/KITS  

 1001256697 Ref Service Kits & Tools F 

 1001249640 Ref Static Strap Kit (Prior to SN P900013864)  

 1001302745 Ref Static Strap Kit (SN P900013864 to Present)  



 

SECTION 3 - 830P SN P900013864 - P900020774 

31222428 830P 59 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

SECTION 3 - 830P SN P900013864 - P900020774 



 

SECTION 3 - 830P SN P900013864 - P900020774 

60 830P 31222428 

FIGURE 3-1. FRAME INSTALLATION  
 



 

SECTION 3 - 830P SN P900013864 - P900020774 

31222428 830P 61 

FIGURE 3-1. FRAME INSTALLATION  
 

ITEM PART NUMBER QTY DESCRIPTION REV 

102 1001264556 4 Bolt M6 x 35  

103 1001264557 6 Nut M6  

108 1001265093 2 Guard, Hub  

112 1001265100 1 Cover, Spine End  

113 1001265107 2 Circlip  

114 1001265108 2 Circlip  

115 1001265109 8 Bolt 4 x 5/8  

118 1001265112 8 Washer M6  

119 1001265113 10 Washer M8  

121 1001265115 2 Washer M10  

122 1001265116 3 Washer M10  

124 1001265118 2 Washer 3/4  

125 1001265119 2 Bolt M6 x 10  

127 1001265122 2 Bolt M10 x 20  

131 1001265127 2 Bolt M6 x 20  

132 1001265128 4 Bolt M6 x 25  

139 1001265135 4 Nut M8  

140 1001265136 1 Nut M10  

141 1001265137 2 Nut M12  

142 1001265138 2 Nut M12  

145 1001265141 2 Bolt M8 x 70  

148 1001265147 2 Nut 3/4  

149 1001265148 1 Bar, Threaded M12  

154 1001265203 2 Bolt M8 x 25  

172 1001265943 1 Chassis Assembly  

175 1001265946 1 Cover, Spine Bottom  

176 1001265947 1 Gasket, Spine Bottom Cover  

180 1001265952 1 Cable, Earthing  

184 1001265959 1 Bolt M10 x 25  

211 PTM1022 2 Castor - Swivel  

212 PTM103 2 Castor - Fixed  

213 PTM106 1 Level  

214 PTM107 2 Knob  

216 PTM126 4 Pad, Rest  

217 PTM163 2 Insert, Chassis  

223 PTNM302 2 Wheel, Buffer  

225 PTNM320 1 Lid, Chassis  

226 PTNM321 1 Tube, Guide  

229 PTNM332 2 Cap, End  

233 PTNM344 2 Bracket, Autobrake  

234 PTNM345 1 Gasket, Spine End Cover  

252 PTNM380 1 Roller, Brake  

253 PTNM385 2 Arm, Axle  



 

SECTION 3 - 830P SN P900013864 - P900020774 

62 830P 31222428 

FIGURE 3-2. ARM INSTALLATION  
 



 

SECTION 3 - 830P SN P900013864 - P900020774 

31222428 830P 63 

FIGURE 3-2. ARM INSTALLATION  
 

ITEM PART NUMBER QTY DESCRIPTION REV 

101 1001264555 2 Washer M6  

104 1001264558 2 Washer M8  

105 1001264559 2 Circlip  

116 1001265110 2 Washer M5  

118 1001265112 2 Washer M6  

120 1001265114 8 Washer M8  

125 1001265119 4 Bolt M6 x 10  

126 1001265121 2 Bolt M8 x 30  

129 1001265125 2 Bolt M5 x 16  

134 1001265130 2 Bolt M5 x 100  

136 1001265132 1 Bolt M12 x 25  

138 1001265134 4 Nut M5  

147 1001265146 12 Nut M24  

150 1001265149 4 Rivet  

153 1001265202 8 Bolt M8 x 20  

155 1001265205 4 Bolt M12 x 20  

159 1001265366 2 Pad, Wear  

171 1001265942 1 Mast, Outer  

197 See Note NSS Specification Plate  

200 PELM405 1 Tray, Tool  

222 PTNM300 1 Spacer, Mast Cap  

228 PTNM330 4 Spacer  

235 PTNM348 1 Cap, Mast  

236 PTNM349 1 Mast, Middle  

237 PTNM356 8 Roller, Mast  

238 PTNM3572 1 Axle  

239 PTNM358 2 Pad, Wear  

240 PTNM359 1 Axle  

241 PTNM360 2 Spring  

242 PTNM361 1 Axle  

243 PTNM363A 1 Brush  

244 PTNM363B 1 Brush  

245 PTNM364 1 Roller, Outer Mast  

246 PTNM365A 1 Cover, Roller  

247 PTNM365B 1 Cover, Roller  

248 PTNM366 1 Axle  

249 PTNM367 1 Roller, Mid Mast  

250 PTNM370 1 Spacer  

251 PTNM371 1 Spacer  

254 PTNM389 8 Insert, Wear Screw  

255 PTNM390 4 Screw, Plastic Wear  

256 PTNM390SS 8 Screw, Stainless Steel Wear  

257 PTNM393 1 Strip, Wear  

258 PTNM394 1 Strip, Wear  



 

SECTION 3 - 830P SN P900013864 - P900020774 

64 830P 31222428 

FIGURE 3-3. PLATFORM INSTALLATION 
 



 

SECTION 3 - 830P SN P900013864 - P900020774 

31222428 830P 65 

FIGURE 3-3. PLATFORM INSTALLATION 

 

ITEM PART NUMBER QTY DESCRIPTION REV 

103 1001264557 5 Nut M6  

104 1001264558 1 Washer M8  

106 1001264707 3 Bolt M6 x 20  

107 1001265092 4 Cap, Spring  

111 1001265099 2 Spring, Gate  

116 1001265110 2 Washer M5  

117 1001265111 4 Washer M5  

118 1001265112 11 Washer M6  

119 1001265113 2 Washer M8  

121 1001265115 14 Washer M10  

123 1001265117 2 Washer M16  

129 1001265125 4 Bolt M5 x 16  

131 1001265127 2 Bolt M6 x 20  

133 1001265129 2 Bolt M16 x 75  

138 1001265134 2 Nut M5  

139 1001265135 2 Nut M8  

140 1001265136 8 Nut M10  

143 1001265139 2 Nut M16  

146 1001265144 2 Bolt M10 x 220  

150 1001265149 6 Rivet  

157 1001265233 1 Bolt M8 x 30  

162 1001265748 2 Pivot, Platform  

173 1001265944 1 Platform  

174 1001265945 1 Tray, Platform  

177 1001265948 2 Gate, Platform  

186 1001265961 4 Bolt M10 x 20  

187 1001265962 2 Bolt M10 x 40  

201 PELM430 4 Cover, Hinge  

224 PTNM307 1 Latch, Platform  

227 PTNM323 2 Cap, End  

230 PTNM340 1 Strut  

231 PTNM342 1 Document Holder  

232 PTNM343 1 Plate, Platform Label  



 

SECTION 3 - 830P SN P900013864 - P900020774 

66 830P 31222428 

FIGURE 3-4. ELECTRICAL INSTALLATION  
 



 

SECTION 3 - 830P SN P900013864 - P900020774 

31222428 830P 67 

FIGURE 3-4. ELECTRICAL INSTALLATION  
 

ITEM PART NUMBER QTY DESCRIPTION REV 

103 1001264557 3 Nut M6  

109 1001265094 1 Cover, Charger Lead Hole  

116 1001265110 8 Washer M5  

117 1001265111 4 Washer M5  

118 1001265112 5 Washer M6  

129 1001265125 4 Bolt M5 x 16  

130 1001265126 3 Bolt M6 x 16  

138 1001265134 4 Nut M5  

144 1001265140 2 Nut 5/16  

151 1001265150 1 Ring Connector  

156 1001265232 1 Decal, Emergency Stop  

158 1001265235 1 Tie Strap  

163 1001265909 1 Cable - Positive - Isolator to Chassis Mounted Solenoid (165MM)  

164 1001265910 1 Cable - Positive - Chassis Mounted Solenoid to Powerpack Mounted 
Solenoid (250MM) 

 

165 1001265911 1 Cable - Positive Battery Terminal to Isolator (1000MM)  

166 1001265912 1 Cable - Negative Battery Terminal to Powerpack Stud (1000MM)  

181 1001265956 1 Harness, Chassis 830P  

181 PTNE208 1 VALVE,SOLENOID 12V  

193 PPE612 1 Solenoid  

204 PTE002 1 Battery - Standard (Prior to SN P900017127)  

210 PTE215 1 Siren, Power Pack  

218 PTM172 1 Clip  

219 PTNE213 1 Cover, Battery Terminal - Blue/Black  

220 PTNE214 1 Cover, Battery Terminal - Red  

260 PTNE200 1 Switch, Emergency Stop  

261 1001276409 1 Charger, Battery  

262 1001277683 1 Battery - Standard  

265 1001277888 4 Bolt M4 x 75  

266 1001277889 4 Sleeve, Charger  

267 4460138 1 Plug  

268 PTNM341 1 Key  



 

SECTION 3 - 830P SN P900013864 - P900020774 

68 830P 31222428 

FIGURE 3-5. HYDRAULICS INSTALLATION 
 



 

SECTION 3 - 830P SN P900013864 - P900020774 

31222428 830P 69 

FIGURE 3-5. HYDRAULICS INSTALLATION 

 

ITEM PART NUMBER QTY DESCRIPTION REV 

135 1001265131 2 Bolt M10 x 20  

168 1001265915 1 Cylinder  

178 1001265949 1 Pipe, Hydraulic  

179 1001265950 1 Power Pack  

191 1001266745 1 O-Ring  

192 1001266747 2 O-Ring  

195 1001266750 1 Valve, Powerpack Solenoid  

196 1001266751 1 Valve, Emergency Lowering Cartridge  

221 PTNH277 1 Kit, Seal  

263 1001274125 4 Bolt M6 x 35  

264 1001274126 4 Bolt M8 x 35  



 

SECTION 3 - 830P SN P900013864 - P900020774 

70 830P 31222428 

FIGURE 3-6. GROUND CONTROLS INSTALLATION 
 



 

SECTION 3 - 830P SN P900013864 - P900020774 

31222428 830P 71 

FIGURE 3-6. GROUND CONTROLS INSTALLATION 

 

ITEM PART NUMBER QTY DESCRIPTION REV 

103 1001264557 1 Nut M6  

117 1001265111 8 Washer M5  

118 1001265112 1 Washer M6  

130 1001265126 1 Bolt M6 x 16  

137 1001265133 8 Nut M4  

161 1001301103 1 Meter, Hour (SN P900020711 to Present)  

167 1001265913 1 Clip  

182 1001265957 1 Controls, Platform  

183 1001265958 1 Controls, Ground  

189 1001265988 8 Bolt M4 x 16  

190 1001266744 1 Switch, Push Button  

205 PTE003 2 Switch, Emergency Stop  

206 PTE005 1 Switch, Key  

207 PTE006 2 Switch, Push Button  

208 PTE007 2 Switch, Push Button  

209 PTE021 1 Meter, Battery Condition  

215 PTM112 1 Key, Replacement  



 

SECTION 3 - 830P SN P900013864 - P900020774 

72 830P 31222428 

FIGURE 3-7. STOCK PICKER TRAY INSTALLATION 
 



 

SECTION 3 - 830P SN P900013864 - P900020774 

31222428 830P 73 

FIGURE 3-7. STOCK PICKER TRAY INSTALLATION 

 

ITEM PART NUMBER QTY DESCRIPTION REV 

 1001256698 Ref TOOL TRAY INSTALLATION B 

1 1001249314 1 Tool Tray  

2 1001264558 2 Washer M8  

3 1001265121 2 Bolt M8 x 30  



 

SECTION 3 - 830P SN P900013864 - P900020774 

74 830P 31222428 

FIGURE 3-8. DECALS INSTALLATION (ANSI SPECS) 
 



 

SECTION 3 - 830P SN P900013864 - P900020774 

31222428 830P 75 

FIGURE 3-8. DECALS INSTALLATION (ANSI SPECS) 
 

ITEM PART NUMBER QTY DESCRIPTION REV 

 1001251194 Ref DECAL INSTALLATION - 830P E 

1 3820001 4 Rivet (Prior to SN P900013864)  

2 See Note NSS Nameplate - Manufacturers Serial Number (Note: Not Available for 
Purchase) (Prior to SN P900013864) 

 

3 1001265941 2 Decal - Model 830P by JLG (SN P900006592 to Present, 
Including P900005535) 

 

100 1001265953 1 Decal - Kit  

101 1701509 1 Decal - Manual  

102 1702391 1 Decal - Hand Crushing  

103 1703781 1 Decal - Electrical Hazard  

104 1703786 2 Decal - Crushing Hazard  

105 1703789 1 Decal - Level Indicator  

106 1703813 2 Decal - Warning Battery Ventilation  

107 1703817 2 Decal - Fork Lift  

108 1706832 2 Decal - Danger Electrocution  

109 3251243 1 Nameplate  

110 1001131270 1 Decal - Patent  

111 1001213208 2 Decal - Caster Lock Direction  

112 1001213442 4 Decal - Lifting and Tie Down  

113 1001213488 1 Decal - Capacity  

114 1001213582 1 Decal - Fall Restraint  

115 1001213587 4 Decal - Wheel Load  

116 1001223055 1 Decal - Yearly Inspection  

117 1001231801 1 Decal - Prop 65 Warning  

118 1001251170 1 Decal - Warning  

119 1001260980 1 Decal - Emergency Lowering  



 

SECTION 3 - 830P SN P900013864 - P900020774 

76 830P 31222428 

FIGURE 3-9. DECALS INSTALLATION (BRAZIL SPECS) 
 



 

SECTION 3 - 830P SN P900013864 - P900020774 

31222428 830P 77 

FIGURE 3-9. DECALS INSTALLATION (BRAZIL SPECS) 
 

ITEM PART NUMBER QTY DESCRIPTION REV 

 1001251197 Ref DECAL INSTALLATION - 830P E 

1 3820001 4 Rivet (Prior to SN P900013864)  

2 See Note NSS Nameplate - Manufacturers Serial Number (Note: Not Available for 
Purchase) (Prior to SN P900013864) 

 

3 1001265941 2 Decal - Model 830P by JLG (SN P900006592 to Present, 
Including P900005535) 

 

100 1001271000 1 Decal - Kit  

101 1701509 1 Decal - Manual  

102 1703817 2 Decal - Fork Lift  

103 1704021 1 Decal - Electrical Hazard  

104 1704024 2 Decal - Crushing Hazard  

105 1704026 1 Decal - Level Indicator  

106 1706833 2 Decal - Danger Electrocution  

107 3251243 1 Nameplate  

108 1001131270 1 Decal - Patent  

109 1001213208 2 Decal - Caster Lock Direction  

110 1001213442 4 Decal - Lifting and Tie Down  

111 1001213488 1 Decal - Capacity  

112 1001213587 4 Decal - Wheel Load  

113 1001241802 1 Decal - Lanyard Attachment  

114 1001241805 1 Decal - Hand Crushing  

115 1001241806 2 Decal - Explosion  

116 1001245185 1 Decal - Yearly Inspection  

117 1001251173 1 Decal - Warning  

118 1001260983 1 Decal - Emergency Lowering  



 

SECTION 3 - 830P SN P900013864 - P900020774 

78 830P 31222428 

FIGURE 3-10. DECALS INSTALLATION (CSA SPECS) 
 



 

SECTION 3 - 830P SN P900013864 - P900020774 

31222428 830P 79 

FIGURE 3-10. DECALS INSTALLATION (CSA SPECS) 
 

ITEM PART NUMBER QTY DESCRIPTION REV 

 1001251195 Ref DECAL INSTALLATION - 830P E 

1 3820001 4 Rivet (Prior to SN P900013864)  

2 See Note NSS Nameplate - Manufacturers Serial Number (Note: Not Available for 
Purchase) (Prior to SN P900013864) 

 

3 1001265941 2 Decal - Model 830P by JLG (SN P900006592 to Present, 
Including P900005535) 

 

100 1001270998 1 Decal - Kit  

101 1701509 1 Decal - Manual  

102 1703817 2 Decal - Fork Lift  

103 1704039 2 Decal - Crushing Hazard  

104 1704041 1 Decal - Level Indicator  

105 1704795 1 Decal - Electrical Hazard  

106 1706351 1 Decal - CSA  

107 3251243 1 Nameplate  

108 1001131270 1 Decal - Patent  

109 1001213208 2 Decal - Caster Lock Direction  

110 1001213442 4 Decal - Lifting and Tie Down  

111 1001213488 1 Decal - Capacity  

112 1001213587 4 Decal - Wheel Load  

113 1001215009 1 Decal - Fall Restraint  

114 1001215113 1 Decal - Warning Hand Crushing  

115 1001215217 2 Decal - Warning Explosion Fire  

116 1001245181 1 Decal - Yearly Inspection  

117 1001251171 1 Decal - Warning  

118 1001256551 2 Decal - Danger Electrocution  

119 1001260981 1 Decal - Emergency Lowering  



 

SECTION 3 - 830P SN P900013864 - P900020774 

80 830P 31222428 

FIGURE 3-11. DECALS INSTALLATION (LATIN AMERICAN SPECS) 
 



 

SECTION 3 - 830P SN P900013864 - P900020774 

31222428 830P 81 

FIGURE 3-11. DECALS INSTALLATION (LATIN AMERICAN SPECS) 
 

ITEM PART NUMBER QTY DESCRIPTION REV 

 1001251196 Ref DECAL INSTALLATION - 830P E 

1 3820001 4 Rivet (Prior to SN P900013864)  

2 See Note NSS Nameplate - Manufacturers Serial Number (Note: Not Available for 
Purchase) (Prior to SN P900013864) 

 

3 1001265941 2 Decal - Model 830P by JLG (SN P900006592 to Present, 
Including P900005535) 

 

100 1001270999 1 Decal - Kit  

101 1701509 1 Decal - Manual  

102 1703817 2 Decal - Fork Lift  

103 1704029 1 Decal - Electrical Hazard  

104 1704032 2 Decal - Crushing Hazard  

105 1704034 1 Decal - Level Indicator  

106 3251243 1 Nameplate  

107 1001131270 1 Decal - Patent  

108 1001213208 2 Decal - Caster Lock Direction  

109 1001213442 4 Decal - Lifting and Tie Down  

110 1001213488 1 Decal - Capacity  

111 1001213587 4 Decal - Wheel Load  

112 1001241792 1 Decal - Lanyard Attachment  

113 1001241795 1 Decal - Hand Crushing  

114 1001241797 2 Decal - Explosion  

115 1001245183 1 Decal - Yearly Inspection  

116 1001251172 1 Decal - Warning  

117 1001256552 2 Decal - Danger Electrical  

118 1001260982 1 Decal - Emergency Lowering  



 

SECTION 3 - 830P SN P900013864 - P900020774 

82 830P 31222428 

FIGURE 3-12. RECOMMENDED SERVICE PARTS STOCK 
 
 

ITEM PART NUMBER QTY DESCRIPTION REV 

  Ref Note: The following list will service one machine (built to current 
production per date on the front cover) with emergency repair parts 
which can be installed in the field. Parts from the list should be 
replaced when inventory is depleted to keep service parts stock 
supplied. For further information, contact your JLG dealer or the JLG 
Industries Parts Department. 

 

 1001265939 2 Fuse, 10Amp (Chassis Electrical)  

 PTM112 1 Key, Replacement (Ground Controls)  

 PPE612 1 Solenoid (Chassis Electrical)  

 1001265940 1 Switch, Emergency Stop (Chassis Electrical)  

 PTE003 1 Switch, Emergency Stop (Ground and Platform Controls)  

 PTE005 1 Switch, Key (Ground Controls)  

 PTE006 1 Switch, Push Button (Ground and Platform Controls)  

 PTE007 1 Switch, Push Button (Ground and Platform Controls)  

 1001266744 1 Switch, Push Button (Platform Controls)  





 

SECTION 3 - 830P SN P900013864 - P900020774 

84 830P 31222428 

FIGURE 3-13. SPECIAL OPTIONS/ACCESSORIES/KITS 
 
 

ITEM PART NUMBER QTY DESCRIPTION REV 

  Ref Note: This list is to accommodate machines ordered with special 
equipment. Options may not be applicable to all models. For more 
specific parts information contact JLG Parts Department 

 

  Ref MISCELLANEOUS SPECIAL OPTIONS/ACCESSORIES/KITS  

 1001256697 Ref Service Kits & Tools F 

 1001249640 Ref Static Strap Kit (Prior to SN P900013864)  

 1001302745 Ref Static Strap Kit (SN P900013864 to Present)  



 

SECTION 3 - 830P SN P900013864 - P900020774 

31222428 830P 85 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

PART NUMBER INDEX 
 
  



 

SECTION 3 - 830P SN P900013864 - P900020774 

86 830P 31222428 

1001131270 ... 49, 51, 53, 55, 

75, 77, 79, 81 

1001213208 ... 23, 25, 27, 29, 

49, 51, 53, 55, 75, 77, 79, 

81 

1001213442 ... 23, 25, 27, 29, 

49, 51, 53, 55, 75, 77, 79, 

81 

1001213488 ... 23, 25, 27, 29, 

49, 51, 53, 55, 75, 77, 79, 

81 

1001213490 .... 23, 25, 27, 29 

1001213551 ... 23, 25, 27, 29, 

49, 51, 53, 55 

1001213582 ..........23, 49, 75 

1001213587 ... 23, 25, 27, 29, 

49, 51, 53, 55, 75, 77, 79, 

81 

1001213946 ..................... 23 

1001214107 ... 23, 25, 27, 29, 

49, 51, 53, 55 

1001214109 ... 23, 25, 27, 29, 

49, 51, 53, 55 

1001214198 ..................... 23 

1001214251 ..................... 23 

1001215004 ..................... 25 

1001215006 ..................... 25 

1001215008 ..................... 25 

1001215009 ..........25, 53, 79 

1001215113 ..........25, 53, 79 

1001215217 ..........25, 53, 79 

1001220252 ..................... 17 

1001220253 ..................... 17 

1001220257 ..................... 17 

1001223055 ............... 49, 75 

1001231801 ..........23, 49, 75 

1001241788 ..................... 29 

1001241789 ..................... 27 

1001241792 ..........29, 55, 81 

1001241795 ..........29, 55, 81 

1001241797 ..........29, 55, 81 

1001241798 ..................... 29 

1001241799 ..................... 29 

1001241802 ..........27, 51, 77 

1001241805 ..........27, 51, 77 

1001241806 ..........27, 51, 77 

1001241807 ..................... 27 

1001241808 ..................... 27 

1001245181 ............... 53, 79 

1001245183 ............... 55, 81 

1001245185 ............... 51, 77 

1001249314 ............... 47, 73 

1001249640 ..........32, 58, 84 

1001251170 ............... 49, 75 

1001251171 ............... 53, 79 

1001251172 ............... 55, 81 

1001251173 ............... 51, 77 

1001251194 ............... 49, 75 

1001251195 ............... 53, 79 

1001251196 ............... 55, 81 

1001251197 ............... 51, 77 

1001256551 ............... 53, 79 

1001256552 ............... 55, 81 

1001256697 ..........32, 58, 84 

1001256698 ............... 47, 73 

1001260980 ............... 49, 75 

1001260981 ............... 53, 79 

1001260982 ............... 55, 81 

1001260983 ............... 51, 77 

1001264555 ......... 13, 37, 63 

1001264556 .. 11, 19, 35, 43, 

61 

1001264557 .. 11, 15, 17, 21, 

35, 39, 41, 45, 61, 65, 67, 

71 

1001264558 .. 13, 15, 37, 39, 

47, 63, 65, 73 

1001264559 ......... 13, 37, 63 

1001264707 ......... 15, 39, 65 

1001265092 ......... 15, 39, 65 

1001265093 ............... 35, 61 

1001265094 ......... 17, 41, 67 

1001265097 ............... 17, 41 

1001265099 ............... 39, 65 

1001265100 ............... 35, 61 

1001265107 ............... 35, 61 

1001265108 ......... 11, 35, 61 

1001265109 ............... 35, 61 

1001265110 .. 13, 15, 17, 37, 

39, 41, 63, 65, 67 

1001265111 .. 15, 17, 39, 41, 

45, 65, 67, 71 

1001265112 .. 11, 13, 15, 17, 

21, 35, 37, 39, 41, 45, 61, 

63, 65, 67, 71 

1001265113 .. 11, 15, 35, 39, 

61, 65 

1001265114 ......... 13, 37, 63 

1001265115 .. 11, 15, 35, 39, 

61, 65 

1001265116 ......... 11, 35, 61 

1001265117 ......... 15, 39, 65 

1001265118 ......... 11, 35, 61 

1001265119 .. 11, 13, 35, 37, 

61, 63 

1001265121 .. 13, 37, 47, 63, 

73 

1001265122 ......... 11, 35, 61 

1001265123 ............... 17, 41 

1001265125 .. 13, 15, 17, 37, 

39, 41, 63, 65, 67 

1001265126 .. 17, 21, 41, 45, 

67, 71 

1001265127 .. 11, 15, 35, 39, 

61, 65 

1001265128 ......... 11, 35, 61 

1001265129 ......... 15, 39, 65 

1001265130 ......... 13, 37, 63 

1001265131 ......... 19, 43, 69 

1001265132 ......... 13, 37, 63 

1001265133 ......... 41, 45, 71 

1001265134 .. 13, 15, 17, 37, 

39, 41, 63, 65, 67 

1001265135 .. 11, 15, 35, 39, 

61, 65 

1001265136 .. 11, 15, 35, 39, 

61, 65 

1001265137 ......... 11, 35, 61 

1001265138 ......... 11, 35, 61 

1001265139 ......... 15, 39, 65 

1001265140 ......... 17, 41, 67 

1001265141 ......... 11, 35, 61 

1001265144 ......... 15, 39, 65 

1001265146 ............... 37, 63 

1001265147 ......... 11, 35, 61 

1001265148 ......... 11, 35, 61 

1001265149 .. 13, 15, 37, 39, 

63, 65 

1001265150 ......... 17, 41, 67 

1001265202 ......... 13, 37, 63 

1001265203 ......... 11, 35, 61 

1001265205 ......... 13, 37, 63 

1001265232 ......... 17, 41, 67 

1001265233 ......... 15, 39, 65 

1001265235 ......... 17, 41, 67 

1001265366 ............... 37, 63 

1001265644 .....................45 

1001265646 .....................45 

1001265748 ............... 39, 65 

1001265909 ............... 41, 67 

1001265910 ............... 41, 67 

1001265911 ............... 41, 67 

1001265912 ............... 41, 67 

1001265913 ......... 21, 45, 71 

1001265915 ............... 43, 69 

1001265939 ......... 30, 56, 82 

1001265940 ... 30, 41, 56, 82 

1001265941 .. 49, 51, 53, 55, 

75, 77, 79, 81 

1001265942 ............... 37, 63 

1001265943 .....................61 

1001265944 ............... 39, 65 

1001265945 ............... 39, 65 

1001265946 ......... 11, 35, 61 

1001265947 ......... 11, 35, 61 

1001265948 ............... 39, 65 

1001265949 ............... 43, 69 

1001265950 ............... 43, 69 

1001265952 ......... 11, 35, 61 

1001265953 .....................75 

1001265956 .....................67 

1001265957 ............... 45, 71 

1001265958 ............... 45, 71 

1001265959 ......... 11, 35, 61 

1001265960 ............... 19, 43 

1001265961 ......... 15, 39, 65 

1001265962 ......... 15, 39, 65 

1001265963 ............... 17, 41 

1001265988 ............... 45, 71 

1001266744 .. 30, 45, 56, 71, 

82 

1001266745 ......... 19, 43, 69 

1001266747 ......... 19, 43, 69 

1001266750 ............... 43, 69 

1001266751 ............... 43, 69 

1001269772 ............... 17, 41 

1001270998 .....................79 

1001270999 .....................81 

1001271000 .....................77 

1001274125 .....................69 

1001274126 .....................69 

1001276409 .....................67 

1001277683 .....................67 

1001277888 .....................67 

1001277889 .....................67 

1001301103 .....................71 

1001302745 ......... 32, 58, 84 

1701509 .. 23, 25, 27, 29, 49, 

51, 53, 55, 75, 77, 79, 81 

1702391 ............... 23, 49, 75 

1703781 ............... 23, 49, 75 

1703786 ............... 23, 49, 75 

1703789 ............... 23, 49, 75 

1703813 ............... 23, 49, 75 

1703817 .. 23, 25, 27, 29, 49, 

51, 53, 55, 75, 77, 79, 81 

1704021 ............... 27, 51, 77 

1704024 ............... 27, 51, 77 

1704026 ............... 27, 51, 77 

1704029 ............... 29, 55, 81 

1704032 ............... 29, 55, 81 

1704034 ............... 29, 55, 81 

1704039 ............... 25, 53, 79 

1704041 ............... 25, 53, 79 

1704795 ............... 25, 53, 79 

1706351 ......... 23, 25, 53, 79 

1706832 ..................... 49, 75 

1706833 ..................... 51, 77 

3251243 .. 23, 25, 27, 29, 49, 

51, 53, 55, 75, 77, 79, 81 

3820001 .. 23, 25, 27, 29, 49, 

51, 53, 55, 75, 77, 79, 81 

4460138 ........................... 67 

PELM405 ............ 13, 37, 63 

PELM430 ............ 15, 39, 65 

PPE612 .... 30, 41, 56, 67, 82 

PTE001 ............................ 17 

PTE0012 .......................... 41 

PTE001E ......................... 41 

PTE002 ...................... 41, 67 

PTE002AGM .................. 17 

PTE003 .... 30, 45, 56, 71, 82 

PTE005 .... 30, 45, 56, 71, 82 

PTE006 .... 30, 45, 56, 71, 82 

PTE007 .... 30, 45, 56, 71, 82 

PTE021 ...................... 45, 71 

PTE215 ................ 17, 41, 67 

PTM1022 ............. 11, 35, 61 

PTM103............... 11, 35, 61 

PTM106............... 11, 35, 61 

PTM107............... 11, 35, 61 

PTM112... 30, 45, 56, 71, 82 

PTM126............... 11, 35, 61 

PTM133........................... 15 

PTM163............... 11, 35, 61 

PTM172............... 17, 41, 67 

PTNE200 ................... 17, 67 

PTNE202 ......................... 21 

PTNE204 ......................... 21 

PTNE205 ......................... 17 

PTNE208 ......................... 67 

PTNE211 ......................... 21 

PTNE213 ............. 17, 41, 67 

PTNE214 ............. 17, 41, 67 

PTNH251 ........................ 19 

PTNH252 ........................ 17 

PTNH255 ........................ 19 

PTNH256 ........................ 19 

PTNH260 ........................ 19 

PTNH276C ...................... 19 

PTNH277 ............ 19, 43, 69 

PTNM300 ............ 13, 37, 63 

PTNM302 ............ 11, 35, 61 

PTNM305 ........................ 15 

PTNM307 .................. 39, 65 

PTNM320 .................. 35, 61 

PTNM320JO ................... 11 

PTNM321 .................. 35, 61 



 

SECTION 3 - 830P SN P900013864 - P900020774 

31222428 830P 87 

PTNM321JO .................... 11 

PTNM323 ............ 15, 39, 65 

PTNM329JC .................... 13 

PTNM330 ............ 13, 37, 63 

PTNM332 ............ 11, 35, 61 

PTNM340 ............ 15, 39, 65 

PTNM341 .................. 17, 67 

PTNM342 ............ 15, 39, 65 

PTNM343 ............ 15, 39, 65 

PTNM344 ............ 11, 35, 61 

PTNM345 ............ 11, 35, 61 

PTNM348 .................. 37, 63 

PTNM348JC ................... 13 

PTNM349 ................. 37, 63 

PTNM349JC ................... 13 

PTNM350JO ................... 15 

PTNM351JO ................... 15 

PTNM352 ....................... 15 

PTNM355 ....................... 15 

PTNM356 ............ 13, 37, 63 

PTNM357 ....................... 13 

PTNM3572 ............... 37, 63 

PTNM358 ............ 13, 37, 63 

PTNM359 ............ 13, 37, 63 

PTNM360 ............ 13, 37, 63 

PTNM361 ............ 13, 37, 63 

PTNM363A ......... 13, 37, 63 

PTNM363B ......... 13, 37, 63 

PTNM364 ............ 13, 37, 63 

PTNM365A ............... 37, 63 

PTNM365AJC ................. 13 

PTNM365B ............... 37, 63 

PTNM365BJC ................. 13 

PTNM366 ............ 13, 37, 63 

PTNM367 ............ 13, 37, 63 

PTNM369 ........................ 11 

PTNM370 ............ 13, 37, 63 

PTNM371 ............ 13, 37, 63 

PTNM380 ............ 11, 35, 61 

PTNM385 .................. 35, 61 

PTNM385JO .................... 11 

PTNM389 ............ 13, 37, 63 

PTNM390 ............ 13, 37, 63 

PTNM390SS ........ 13, 37, 63 

PTNM391 ........................ 13 

PTNM392C ...................... 11 

PTNM393 ............ 13, 37, 63 

PTNM394 ............ 13, 37, 63 



 
 

 
 

 


	SECTION 1 - 830P SN P900000001 - P900004870
	FIGURE 1-1. FRAME INSTALLATION
	FIGURE 1-2. ARM INSTALLATION
	FIGURE 1-3. PLATFORM INSTALLATION
	FIGURE 1-4. ELECTRICAL INSTALLATION
	FIGURE 1-5. HYDRAULICS INSTALLATION
	FIGURE 1-6. GROUND CONTROLS INSTALLTION
	FIGURE 1-7. DECAL INSTALLATION (ANSI SPECS)
	FIGURE 1-8. DECAL INSTALLATION (CSA SPECS)
	FIGURE 1-9. DECAL INSTALLATION (BRAZIL SPECS)
	FIGURE 1-10. DECAL INSTALLATION (LATIN AMERICAN SPECS)
	FIGURE 1-11. RECOMMENDED SERVICE PARTS STOCK
	FIGURE 1-12. SPECIAL OPTIONS/ACCESSORIES/KITS

	SECTION 2 - 830P SN P900005119 - P900013863
	FIGURE 2-1. FRAME INSTALLATION
	FIGURE 2-2. ARM INSTALLATION
	FIGURE 2-3. PLATFORM INSTALLATION
	FIGURE 2-4. ELECTRICAL INSTALLATION
	FIGURE 2-5. HYDRAULICS INSTALLATION
	FIGURE 2-6. GROUND CONTROLS INSTALLATION
	FIGURE 2-7. STOCK PICKER TRAY INSTALLATION
	FIGURE 2-8. DECALS INSTALLATION (ANSI SPECS)
	FIGURE 2-9. DECALS INSTALLATION (BRAZIL SPECS)
	FIGURE 2-10. DECALS INSTALLATION (CSA SPECS)
	FIGURE 2-11. DECALS INSTALLATION (LATIN AMERICAN SPECS)
	FIGURE 2-12. RECOMMENDED SERVICE PARTS STOCK
	FIGURE 2-13. SPECIAL OPTIONS/ACCESSORIES/KITS

	SECTION 3 - 830P SN P900013864 - P900020774
	FIGURE 3-1. FRAME INSTALLATION
	FIGURE 3-2. ARM INSTALLATION
	FIGURE 3-3. PLATFORM INSTALLATION
	FIGURE 3-4. ELECTRICAL INSTALLATION
	FIGURE 3-5. HYDRAULICS INSTALLATION
	FIGURE 3-6. GROUND CONTROLS INSTALLATION
	FIGURE 3-7. STOCK PICKER TRAY INSTALLATION
	FIGURE 3-8. DECALS INSTALLATION (ANSI SPECS)
	FIGURE 3-9. DECALS INSTALLATION (BRAZIL SPECS)
	FIGURE 3-10. DECALS INSTALLATION (CSA SPECS)
	FIGURE 3-11. DECALS INSTALLATION (LATIN AMERICAN SPECS)
	FIGURE 3-12. RECOMMENDED SERVICE PARTS STOCK
	FIGURE 3-13. SPECIAL OPTIONS/ACCESSORIES/KITS

	PART NUMBER INDEX

